COMPLIANCE AND
PERFORMANCE
REPORT

SEPTEMBER 2019

HUNTER
WATER

O,



Version 1.0 — 30 August 2019

Address: 36 Honeysuckle Drive, Newcastle NSW 2300
Telephone: 1300 657 657

Fax: 02 49 499414

TTY: 13 1450

Website: www.hunterwater.com.au

© Hunter Water Corporation, August 2019
ISSN: 1836-3253
ABN: 46228513446

Disclaimer

Hunter Water makes every effort to ensure the accuracy of the information provided. However, Hunter Water accepts no
responsibility for incorrect information and encourages the public to contact us directly for verification.

Compliance and Performance Report, 2018-19 |

2



file://///ntsrvr/corp_plan/Regulatory%20Reports/03%20IPART%20Annual%20Operating%20Licence/2017%20Op%20Licence%20Reports/Compliance%20and%20Performance/03%20Report%20Chapters/Full%20template%20(start)/www.hunterwater.com.au
[...]
Compliance and Performance Report, 2018-19 | 5




1 INTRODUCTION

Hunter Water is a state-owned corporation that provides safe, reliable and efficient water and wastewater
services to over half a million people in the Lower Hunter region. We also manage trunk stormwater channels
in the Newcastle, Lake Macquarie and Cessnock local government areas. We are governed by the State
Owned Corporations Act 1989 and Hunter Water Act 1991. The NSW government regulates Hunter Water’s
operations through a number of regulatory bodies and instruments.

Our Operating Licence is the key regulatory instrument that enables and requires us to provide services. The
Operating Licence sets out the terms and conditions that specify how services are provided. It contains quality
and performance standards that must be achieved. Through it, we are accountable to the NSW government
for our performance. Our Licence adherence and performance is monitored and reviewed by the Independent
Pricing and Regulatory Tribunal (IPART).

This Compliance and Performance Report provides detailed information on our performance during 2018-19
with respect to prescribed clauses of the Operating Licence! and in accordance with the associated Reporting
Manual?.

The contents of this report are as follows:

¢ Chapter 2 - the water quality performance of our drinking water and recycled water systems. We also
report our performance against the minimum standards in our Operating Licence for water pressure,
water continuity and wastewater overflows system performance.

e Chapter 3 - our water conservation performance.
e Chapter 4 - performance of our asset, environmental and quality management systems.
e Chapter 5 - Our customer and stakeholder performance.

e Chapter 6 — a glossary of technical terms.

1 NSW Government 2017, Hunter Water Operating Licence 2017-2022
2 NSW Government 2017, Hunter Water Operating Licence Reporting Manual 2017-2022

Compliance and Performance Report, 2018-19 | 6




2 SUPPLY SERVICES AND PERFORMANCE STANDARDS

2.1 Drinking water

211 Overview of drinking water supply systems

Hunter Water supplies high quality drinking water to more than half a million people in the Lower Hunter region
of New South Wales: in the local government areas of Newcastle, Lake Macquarie, Maitland, Cessnock, Port
Stephens, Dungog and small parts of Singleton. Our drinking water systems are managed in accordance with
the Australian Drinking Water Guidelines 2011 (ADWG) framework for management of drinking water quality
(referred to as ‘the framework’).3 The framework is based on the application of multiple barriers (preventive
measures at all steps in the drinking water system) to ensure that consistently safe drinking water is supplied.

Drinking water systems consist of;:

e Catchments

Water is collected in the natural landscape by creeks, rivers and groundwater systems. Water quality in
our catchments is protected by regulation that controls activities that are allowed within them.* We also
work closely with the community and stakeholders on land management and development to ensure that
it is undertaken in a manner appropriate for a drinking water catchment. The locations of our drinking
water catchments are shown in Figure 2-1.

e Storages

Water is stored in dams and groundwater sandbeds (aquifers) before it is treated to drinking standards.
Drinking water storages that we own are: Chichester Dam, Grahamstown Dam, Tomago Sandbeds and
Anna Bay Sandbeds. Some water is also sourced from the Paterson River (via Lostock Dam, which is
owned by WaterNSW) and the Allyn River. The locations of our storages are shown in Figure 2-1 and
capacities are provided in Table 2-1.

e Water treatment plants

We operate six water treatment plants (WTPs) that treat water to a quality suitable to safely drink. These
water treatment plants are Dungog WTP, Grahamstown WTP, Lemon Tree Passage WTP, Anna Bay
WTP, Nelson Bay WTP and Gresford WTP. The locations of our WTPs are shown in Figure 2-1.

e Water supply systems

The water that we supply is transported and stored within a closed distribution network. All clear water
tanks and storage reservoirs within the distribution system are fully covered and regular inspections are
undertaken to ensure that the integrity of the system is maintained. Security measures are in place to
prevent unauthorised access to water storages. Maintenance and construction activities are undertaken
in accordance with procedures that are designed to ensure that drinking water quality is protected. We
have backflow prevention measures in place to minimise the likelihood of backflow of potentially
contaminated water from customers’ properties into the water supply system. Water supply systems are
shown in Figure 2-2 and further described in Section 2.1.2.

We also supply and receive some drinking water from outside of our area of operations. We supply a small
volume of treated water to MidCoast Council in Karuah (4.6 ML in 2018-19) and can also supply and receive
bulk treated water from the Central Coast.

3 National Health and Medical Research Council, 2016, Australian Drinking Water Guidelines 2011,— updated Aug 2018
4 Hunter Water Regulation 2015, Part 2 — Special Areas.

Compliance and Performance Report, 2018-19 | 7




During 2018-19, we supplied 2,161 ML of water to the Central Coast and received 198.5 ML from Central
Coast Council’'s water supply system. Central Coast Council maintain a quality assurance program for their
water supply systems under the NSW Public Health Regulation 2012. We also provided small volumes of
water to private network operators within the Hunter Water area of operations, including 2.5 ML to Cooranbong

Water, 85.2 ML to Huntlee Water, and 1,180.6 ML to Kooragang Island Water.

Figure 2-1 Hunter Water's catchments, storages and water treatment plants

Drinking Water Catchments

Allyn River

Anna Bay Sandbeds
Chichester Dam
Grahamstown Dam
Paterson River
Tomago Sandbeds
Williams River
Chichester :I :rl:;e::fvo\%:rations
Dam WTP - Water Treatment Plant

4,&*
IVER

GRESFORD .
o WTP DUNGOG
WTP

PATERSON {

Yy
BRANXTON _ & %y SEAHAM NELSON
o) Port 1BAY/
1;\ Grah‘a)r:’:town Stephens ANNA WTP o
MAITLAND , 2 MEDOWIE BAY °
! ° WTP o
KURRI GRAHAMSTOWN LEMON
WTP TREE
KURR! O PASSAGE
CESSNOCK = i
= WTP
Cove
WALLSEND _
-
WoLLOMB! NEWCASTLE
TORONTO
s _BELMONT
PACIFIC
OCEAN

MORISSET_

WYEE
-

Source: Hunter Water

Table 2-1 Capacity of Hunter Water’s water storages

Chichester Dam 18,356
Grahamstown Dam 182,305
Tomago Sandbeds 60,000
Anna Bay Sandbeds 16,024
Total storage 276,685

Compliance and Performance Report, 2018-19 | 8




Figure 2-2  Hunter Water’s drinking water supply systems

'?7’\ Water Supply Zones
“;, Dungog
GRESFORD 2
2 '&WT p DUNGOG B Grahamstown
: = WTP 2 Bl Gresford
= = L5 [ Lemon Tree Passage
P ; :71 Nelson Bay / Anna Bay
2 S Hunter Water
; "’/‘ /3 Area of Operations
2 “.;, . Water Treatment Plant
(WTP)
PATERSON L
L3
y,
N SEAHAM
*, 5
«jp Port
Grahamstown Stephens WTP
MAITLAND O
L ANNA
o BAY. ° .
LEMON wTpP ‘
GRAHAMSTOWN TREE.
KURRI WTP. PASSAGE
KURRI_ D WTP
CESSNOCH . Fullerton
EWCASTLE
PACIFIC
OCEAN

Source: Hunter Water

2.1.2 Performance at critical control points

Where practical, water quality parameters at Critical Control Points (CCPs) are continuously monitored using
a supervisory control and data acquisition (SCADA) system. Operational limits for CCPs are set at levels that
are more stringent than the critical limit. Using SCADA, alarm limits are set so that corrective action can be
taken before the critical limit is reached.

Exceedance of the critical limit indicates a risk of unacceptable water quality being supplied to customers. If a
critical limit is exceeded a corrective action and investigation occurs. To minimise the likelihood of exceeding

critical limits Hunter Water has implemented automatic shutdowns for key water quality parameters at all
WTPs.

We reviewed and revised our CCPs in 2018-19 in consultation with NSW Health.

An outline of each of our water supply zones and performance at CCPs during 2018-19 is set out below. An
exceedance of a CCP does not necessarily indicate that unsafe water quality was supplied to customers, rather

Compliance and Performance Report, 2018-19| 9




it means that the risk threshold was exceeded and a corrective response was required. A brief explanation of
each of the water treatment processes referenced in this section is included in the Glossary (see Section 6.2).

Dungog water supply system

Water from Chichester Dam is treated at Dungog WTP. Dungog WTP is a direct filtration plant with a maximum
capacity of 90 ML/day. Treatment processes at the plant are:

e raw water chlorination

e powdered activated carbon (PAC) dosing (event-based)
e coagulation / flocculation

o filtration

e pH correction

¢ disinfection

e fluoridation

The majority of water from the Dungog WTP is fed by gravity trunk main to the Cessnock, Maitland and
Newcastle areas. Water supplied to Maitland and Cessnock is re-chlorinated at the outlet of Four Mile Creek
Reservoir. Water from the Chichester Trunk Gravity Main (CTGM) also gravitates to the Newcastle and Lake
Macquarie areas (Grahamstown water supply zone), where it blends with water supplied from Grahamstown
WTP. The estimated permanent population within the Dungog water supply system is 149,000 people.
Performance at CCPs within the system is provided in Table 2-2.

Table 2-2 Dungog water supply system: CCPs performance 2018-19

Critical control point Critical limit Compliant
Dungog WTP coagulation Individual filters. Filtered water turbidity must not exceed 0.5 NTU for > v
and filtration 15 consecutive minutes at individual filter outlets.
Dungog WTP post- Disinfection prior to first customer. v
filtration disinfection (Chlorine Contact Time (CT) must not be less than 4 min.mg/L) 2
pH at clear water tank outlet must not be less than 6 or greater than 9 for > v
15 consecutive minutes
Free chlorine residual at clear water tank outlet must not exceed 4.5 mg/L v
for > 15 minutes
Dungog WTP fluoridation Fluoride concentration at clear water tank outlet must not exceed 1.5 mg/L v
Four Mile Creek reservoir Free chlorine residual at water main re-chlorination facilities must not x b
chlorinator exceed 4.5 mg/L for > 15 consecutive minutes

a) Chlorine Contact time (CT) is calculated using chlorine, flow and Clear Water Tank level data. A surrogate limit
of 0.2mg/L free chlorine at the Clear Water Tank outlet applies.

b) Free chlorine residual recorded at Four Mile Creek Chlorinator exceeded 4.5 mg/L between 1:41 pm and 1:58
pm (17 minutes) on the 3rd of April 2019. The exceedance occurred during planned valving works. Sampling
and analysis was arranged to determine the chlorine residual at first customers off the downstream Maitland and
Cessnock trunk mains. The chlorine results were within the ADWG guideline. There were no customer
complaints received in relation to this brief exceedance. An independently facilitated root-cause analysis was
undertaken, with recommended preventive actions either implemented or underway.

Compliance and Performance Report, 2018-19 | 10




Grahamstown water supply system

Water from Grahamstown Dam and the Tomago Sandbeds is treated at Grahamstown WTP. The plant has a
maximum capacity of 266 ML/day and includes the following treatment processes:

e PAC dosing (event-based)

e aeration (Tomago Sandbeds water only, see below)
e coagulation / flocculation

e sedimentation

e filtration

e pH correction

e disinfection

e fluoridation

Treated water from Grahamstown WTP is pumped to Newcastle and Lake Macquarie, as well as Medowie,
Stockton and Kooragang Island. The water is re-chlorinated at four locations within the Newcastle and Lake
Macquarie distribution system to improve the chlorine residual in order to minimise water quality risk within the
distribution system. Water from this supply zone is also pumped to the Tomaree Peninsula to form part of the
supply to Port Stephens. The estimated permanent population within the Grahamstown water supply system
is 393,000 people. Performance at CCPs within the water supply system is summarised in Table 2-3.

Table 2-3 Grahamstown water supply system: CCPs performance 2018-19

Critical Control Point Critical Limit Compliant

Grahamstown WTP coagulation and filtration  Filtered water turbidity must not exceed 0.5 NTU for v
> 15 consecutive minutes at individual filter outlets.

Grahamstown WTP and mains disinfection Disinfection prior to first customer v

(Chlorine Contact Time (CT) must not be less
than 4 min.mg/L) 2

pH at clear water tank outlet must not be less than 6 or v
greater than 9 for > 15 consecutive minutes

Free chlorine residual post rechlorination must not v
exceed 4.5 mg/L for > 15 consecutive minutes

Grahamstown WTP fluoridation Fluoride concentration at clear water tank outlet must v
not exceed 1.5 mg/L

Cardiff South Chlorinator Free chlorine residual at water mains rechlorination v
facilities must not exceed 4.5 mg/L for > 15 consecutive
minutes

Elermore Vale Chlorinator Free chlorine residual at water mains rechlorination v
facilities must not exceed 4.5 mg/L for > 15 consecutive
minutes

North Lambton Chlorinator Free chlorine residual at water mains rechlorination v
facilities must not exceed 4.5 mg/L for > 15 consecutive
minutes

Toronto Chlorinator Free chlorine residual at water mains rechlorination v
facilities must not exceed 4.5 mg/L for > 15 consecutive
minutes

a) Chlorine Contact Time (CT) is calculated using chlorine, flow and Clear Water Tank level data. A surrogate limit
of 0.25mg/L free chlorine at the Clear Water Tank inlet and mains chlorination applies.

Compliance and Performance Report, 2018-19 | 11




.

Lemon Tree Passage water supply system

Water from the Tomago Sandbeds is treated at Lemon Tree Passage WTP. The plant has a maximum
capacity of 5 ML/day and includes the following processes:

e aeration

e coagulation / flocculation
e two stage filtration

e pH correction

¢ disinfection

e fluoridation

Treated water is pumped from Lemon Tree Passage WTP to Tanilba Bay, Mallabula, Lemon Tree Passage,
Swan Bay and Karuah. The estimated permanent population supplied by this system is 8,600 people.

Performance at CCPs within the water supply system is summarised in Table 2-4.

Table 2-4 Lemon Tree Passage water supply system: CCPs performance 2018-19

Critical Control Point Critical Limit Compliant
Lemon Tree Passage WTP coagulation and Filtered water turbidity must not exceed 1 NTU for > v
filtration 15 consecutive minutes at secondary filter outlets
Lemon Tree Passage WTP disinfection Disinfection prior to first customer v
(Chlorine Contact Time (CT) must not be less than
4 min.mg/L) @
pH at clear water tank outlet must not be less than 6 v

or greater than 9 for > 15 consecutive minutes

Free chlorine residual at the clear water tank outlet v
must not exceed 4.5 mg/L for > 15 consecutive
minutes. If this limit is breached, free chlorine residual
is calculated at the clear water tank outlet to
determine the quality of water supplied to customers.

Lemon Tree Passage WTP fluoridation Fluoride concentration at clear water tank inlet must v'b
not exceed 1.5 mg/L for > 5 consecutive minutes

a) Chlorine Contact Time (CT) is calculated using chlorine, flow and Clear Water Tank level data. A surrogate limit
of 0.2mg/L free chlorine at the Clear Water Tank inlet applies.

b) If this limit is exceeded, fluoride concentration is derived at the outlet to determine the quality of water supplied
to customers, i.e. to ensure that water quality supplied to customers does not exceed the ADWG guideline of 1.5
mg/L.

Compliance and Performance Report, 2018-19 | 12




Anna Bay and Nelson Bay water supply system

The Anna Bay Sandbeds are located within the protected catchment of the Tomaree National Park and
groundwater is naturally filtered within the sandbeds. Water is extracted using a network of production bores
and treated at Anna Bay and Nelson Bay WTPs.